
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  

General rights 
Copyright and moral rights for the publications made accessible in the public portal are retained by the authors and/or other copyright owners 
and it is a condition of accessing publications that users recognise and abide by the legal requirements associated with these rights. 
 

• Users may download and print one copy of any publication from the public portal for the purpose of private study or research. 
• You may not further distribute the material or use it for any profit-making activity or commercial gain 
• You may freely distribute the URL identifying the publication in the public portal  

 
If you believe that this document breaches copyright please contact us providing details, and we will remove access to the work immediately 
[...]
X

I 
kg

/d
 

67
11

.8
4 

16
74

31
.9

 
 

16
74

31
.9

 
16

77
60

 
16

77
60

 
16

44
04

.8
 

16
44

04
.8

 
16

40
76

 
32

8.
80

96
 

0 
33

55
.2

 
X

S 
kg

/d
 

18
11

8.
8 

99
98

.7
88

 
 

99
98

.7
88

 
96

0.
48

 
96

0.
48

 
94

1.
27

04
 

94
1.

27
04

 
93

9.
38

79
 

1.
88

25
41

 
0 

19
.2

09
6 

X
B

H
 

kg
/d

 
0 

13
26

69
.2

 
 

13
26

69
.2

 
13

56
48

 
13

56
48

 
13

29
35

 
13

29
35

 
13

26
69

.2
 

26
5.

87
01

 
0 

27
12

.9
6 

X
B

A
 

kg
/d

 
0 

19
43

5.
61

 
 

19
43

5.
61

 
19

87
2 

19
87

2 
19

47
4.

56
 

19
47

4.
56

 
19

43
5.

61
 

38
.9

49
12

 
0 

39
7.

44
 

X
P 

kg
/d

 
0 

15
91

4.
67

 
 

15
91

4.
67

 
16

27
2 

16
27

2 
15

94
6.

56
 

15
94

6.
56

 
15

91
4.

67
 

31
.8

93
12

 
0 

32
5.

44
 

X
N

D
 

kg
/d

 
70

5.
6 

30
50

6.
16

 
 

30
50

6.
16

 
30

83
0.

4 
30

83
0.

4 
30

21
3.

79
 

30
21

3.
79

 
30

15
3.

36
 

60
.4

27
58

 
0 

61
6.

60
8 

        

83



DATA COLLECTION, DESIGN AND GENERIC PROCESS INTERVAL MODEL 
GENERATION 

 

72 
 

1. The components of the optimization problem defined for this specific unit are 
given in the first column of Table 4.13. These components can also be used to 
define the other units in the superstructure. If additional components are used for 
different types of units (e.g. electricity for a UV disinfection unit, ozone for an 
ozone disinfection unit, methanol for Sharon unit etc.), they can also be added in 
the components list. The only utility used in this unit is oxygen – SO and it is 
specified in the utility list.  

2. The stream composition under the flow F is inserted into the table as the pre-
defined influent wastewater characterization given in the Problem Definition step 
of the framework. This composition is also given to the optimizer as the 
wastewater characterization stored in   matrix. 

3. Fin is calculated by summing up the influent flow F and the recycle flow Frec2. 
4. Fmix is the flow after mixing the influent flow Fin with the utility flow R, which is 

inserted as the calculated oxygen demand of the unit. At this step the definitions 
of parameter  - the amount of utility to be added and  - the fraction of 
the utility added that is mixed with the main stream, are done. As mentioned 
above, the only utility considered in this unit is oxygen; it is required in the unit 
for cell decay and nitrification. The mass flow of oxygen given in Table 4.13 
under the column R is the sum of oxygen amount required for two mechanisms; 
however, the unit design specifies the oxygen requirements for different 
mechanisms separately and the value of parameter  is calculated based on 
those values. Accordingly, 12460 kg/d oxygen is required for nitrification and the 
corresponding  value is calculated based on influent SNH mass flow; and 
7747 kg/d is necessary for cell decay and the corresponding  value is 
calculated based on influent SS mass flow as shown below. It is required that all 
the added oxygen is mixed with the main stream therefore the parameter  

 is taken as 1. 

  4.96 

  4.97 

5. The reactions defined in this unit consist of several mechanisms: organics 
removal, nitrification and denitrification. Here the reaction is defined as to 
proceed as two consecutive reaction blocks; therefore, an extra flow Freac1 is 
defined. Within the first reaction block, in the first reaction the SS and XS are 
removed and the corresponding particulate organic components are produced. 
Their concentration is maintained in the system with the recycle flow. In a second 
reaction in the first reaction block, SNH is nitrified and as a result SNO is produced. 
In the second reaction block, SNO is removed with a given efficiency, which is also 
determined from the unit design. Consequently, the flow Freac is also inserted into 

84



DATA COLLECTION, DESIGN AND GENERIC PROCESS INTERVAL MODEL 
GENERATION 

 

73 
 

the table as the steady state concentrations of the components in the reactor. The 
calculated   and  values for two reaction blocks and a total of 4 
reactions are given in Table 4.14. 

Table 4.14 Reaction definition for BNR10 unit 

 Gamma1  
for reaction block 1 

Gamma2  
for reaction block 2 

 Reactant Reactant 
Component SS SNH XS SNO 

SI 0    
SS -1    
SO -2.58371    

SNO  1.810994  -1 
SND  0   
SNH  -1   

XI 0.042251    
XS   -1  

XBH 0.383613    
XBA 0.056198    

XP 0.046017    
XND  0.13994   

Theta 100% 96% 91% 84% 
       

6. Freac is separated into two streams of the same quality to obtain the sludge wastage 
flow. The unit design gives the sludge wastage flow rate (as shown in red in the 
Fout3 column). Therefore, the corresponding mass flow rates of the components 
are calculated according to the parameters ,  which are calculated 
as 0.02 and 1, respectively.  

7. In this unit, there is no waste flow defined so Fw is identical to Fsep and the value 
of parameter  for all the components are 0. 

8. The recycle flow rate is also defined in the design of the treatment unit therefore 
sludge recycle flow rate is inserted into the table as shown in red in the Frec2 

column. Then, the effluent water stream flow rate (i.e. Fout1 stream) is calculated 
as the difference between Fw and Frec2 knowing that there is no secondary outlet 
(i.e. Fout2 stream) in this unit because the sludge wastage is done from the tertiary 
outlet. Then, the next step is the calculation of the  parameter. This 
parameter is the ratio between the Fw and Fout1 streams. It takes different values 
for different components. However, within the context of this unit, it takes two 
different values for (1) soluble components and flow rate, and (2) particulate 
components. The first value is calculated as the ratio of the flow rates (i.e. 69120 

85



DATA COLLECTION, DESIGN AND GENERIC PROCESS INTERVAL MODEL 
GENERATION 

 

74 
 

/ 141120), and the second value is taken as the fraction of non-settleable 
particulates in the settler and assumed to be 0.002. Finally the value of parameter 

 is taken as 1 as there is no defined tertiary outlet and all the settler 
underflow is directed to the sludge recycle stream. 

 

86



CASE STUDIES 
 

75 
 

5 CASE STUDIES 

In the fifth chapter, the synthesis, design and 
retrofitting framework is applied on two case studies 
constituting examples for a design and a retrofitting 
study, respectively. In the case studies, the use of the 
developed methodology and database is highlighted. 
In the first case study, the wastewater composition 
given by the Benchmark Simulation Model no.2 is 
taken and a design study is performed; the second 
case study deals with two full-scale WWTPs from the 
Copenhagen region and seeks for retrofitting options 
by defining novel technologies in the design space. 
The case studies are presented in a structured way, by 
following the steps of the proposed framework. 
 
 

  

87



CASE STUDIES 
 

76 
 

5.1 Benchmark wastewater treatment plant 
The Benchmark wastewater treatment plant (B-WWTP) case study has been built as a 
simple yet representative case study in order to illustrate the application of the proposed 
methodology. In the context of the case study, the wastewater characterization is taken 
from Benchmark Simulation Model no.2 (BSM2) (Gernaey et al., 2014). The BSM2 is 
selected for the case study since this plant layout is generally known in the wastewater 
treatment modelling community. The formulated optimization problem is solved both 
under deterministic conditions and uncertainty. Several scenarios are defined and solved 
and the results are analyzed below in this chapter. 

5.1.1 B-WWTP Problem definition 
The problem is defined as treatment of domestic wastewater comprising mainly COD, 
nitrogen and solids as pollutants. The wastewater composition is shown in Table 5.1. 
Accordingly, the influent total COD is 460.67 g COD/m3 and total nitrogen is 45.64 g 
N/m3. The objective is to design the WWTP network against the lowest operational cost 
(aeration cost, sludge disposal cost, pumping and mixing cost as well as biogas price) and 
capital cost possible; while satisfying the effluent limitations for organic material and 
nitrogen in the water stream to be discharged into the environment. This problem is 
defined as a design problem with a given wastewater characterization.       
 

Table 5.1 Influent wastewater characterization, average composition (Gernaey et al., 
2014) 

Component Value Unit 
SI 27.23 g COD/m3 

SS 58.18 g COD/m3 
XI 92.49 g COD/m3 
XS 363.94 g COD/m3 

XB,H 50.68 g COD/m3 
XB,A 0 g COD/m3 

XP 0 g COD/m3 
SO 0 g -COD/m3 

SNO 0 g N/m3 
SNH 23.86 g N/m3 
SND 5.65 g N/m3 
XND 16.13 g N/m3 
SALK 7 mole /m3 

Q 20,648 m3/d 
  

88



CASE STUDIES 
 

77 
 

5.1.2 B-WWTP Superstructure definition 
The superstructure developed for this problem is shown in Figure 5.1 together with the 
explanation about each process interval (i.e. treatment technology in the superstructure) 
in Table 5.2.  
The superstructure consists of a domestic wastewater source interval in the source column 
and sinks for effluent water, sludge and biogas in the last column. Treatment technologies 
are located in between the source and the sinks, and include primary treatment, secondary 
treatment, tertiary treatment, disinfection and sludge treatment as the tasks.  
For the primary treatment, the only technology put into the superstructure is the primary 
clarifier (PC). For the secondary treatment, three different biological treatment units are 
present: (1) Modified Ludzack Ettinger (MLE) system characterized by its low SRT, two 
different zones depending on the presence of oxygen: an aerated zone for nitrification and 
an anoxic zone for denitrification; as well as the internal recirculation flow for nitrate 
recycle; (2) Oxidation ditch, which has a relatively higher SRT and similar to the MLE 
technology includes different zones for nitrification and denitrification; however, in this 
case, since the reactor is designed in the carrousel shape, no separate internal recirculation 
is needed. Finally (3) the Upflow anaerobic sludge blanket (UASB) technology works 
under anaerobic conditions and produces biogas as a result of degradation of organics. 
While the first two technologies are proven to be effective in terms of organic matter and 
nitrogen removal, the UASB type of reactors only perform organic matter destruction. 
For this reason, a tertiary treatment is added into the superstructure with the aim of 
performing nitrogen removal. The two different technologies put here are: Sharon, which 
is responsible for nitritation – denitritation and a Sharon reactor coupled with an 
Anammox reactor to perform partial nitritation and anaerobic ammonia oxidation, 
respectively. Disinfection technologies comprise different means of treatment with 
respect to the disinfection agent or method applied: UV, O3 and chlorine. The sludge 
treatment line consists of sludge stabilization options namely anaerobic digestion and 
aerobic digestion, which are receiving the sludge from a Thickener. 
For each task, there is an additional process interval defined as the By-pass interval 
(except for the sludge thickener). Therefore, if the task is not needed for the specific 
problem defined, it can be by-passed through this process interval.  
            
 
 
 
 

89



CA
SE

 S
TU

DI
ES

 
 

78
 

 

W
W

P
C

B
P

1

M
LE

O
xD

U
A

S
B

S
ha

ro
n

B
P

3

A
nD B
P

5

U
V

D
is

ch
ar

ge

La
nd

fil
l

B
io

ga
s

W
at

er
lin

e

S
lu

dg
e

lin
e

G
as

lin
e

S
ha

ro
n-

A
na

m
m

ox

B
P

2

O
3

C
hl

or
in

e

A
eD

Th
ic

ke
ne

r

B
P

4

W
as

te
w

at
er

so
ur

ce
P

rim
ar

y
tre

at
m

en
t

S
ec

on
da

ry
tre

at
m

en
t

S
lu

dg
e

tre
at

m
en

t
Te

rti
ar

y
tre

at
m

en
t

D
is

in
fe

ct
io

n
S

in
ks

 

Fi
gu

re
 5

.1
 S

up
er

st
ru

ct
ur

e 
de

ve
lo

pe
d 

fo
r B

-W
W

TP
 c

as
e 

st
ud

y 

90



CASE STUDIES 
 

79 
 

Table 5.2 Process interval definitions for the B-WWTP superstructure 

Name Definition 
WW Wastewater source 

PC Primary clarifier 
MLE Short-SRT biological nutrient removal system  

(Modified Ludzack Ettinger) 
OxD Long-SRT biological nutrient removal system  

(Oxidation Ditch) 
UASB Upflow anaerobic sludge blanket 

Thickener Sludge thickener 
AnD Anaerobic sludge digester 
AeD Aerobic sludge digester 

Sharon Nitritation – Denitrification system 
Sharon-Anammox Partial nitritation – Anammox system 

UV Disinfection by using UV 
O3 Disinfection by using O3 

Chlorine Disinfection by using chlorine 
Discharge Sink interval for water effluent 

Biogas Sink interval for biogas 
Landfill Sink interval for sludge disposal 

BP 1 – 5  By-pass intervals 
 
  

91



CASE STUDIES 
 

80 
 

5.1.3 B-WWTP Data collection & Generic process interval model generation 
and validation 

5.1.3.1 B-WWTP Data collection and design of individual treatment 
technologies 

The development of the database for the represented superstructure was done by 
following the steps of the systematic data collection and design procedure given in Figure 
3.3. 
 
Design of Primary Treatment Alternatives 
 
Primary treatment is carried out in a primary settler which separates a part of the solids 
from the wastewater stream and directs them to sludge treatment alternatives. The settler 
design was done so that the split values for particulate and soluble components in the 
wastewater stream were set. Consequently, 99.3% of the soluble and 50% of the 
particulate components by mass leave the primary sedimentation tank with the water 
effluent stream while the rest is sent to underflow (Gernaey et al., 2014). The sizing of 
the settler was done by applying equations 4.73 and 4.75 iteratively. The values for SOR 
and td are given by Tchobanoglous (2003) as a range. The resulting volume of the primary 
sedimentation tank is then calculated to be 1,537 m3.      
 
Design of Secondary Treatment Alternatives 
 
The wastewater characterization of BSM2 (i.e. the composition given in Table 5.1) 
represents a raw wastewater source; in other words, it constitutes a high amount of solids. 
For this purpose, in order to design the secondary treatment units, the pre-settled 
wastewater characterization of Benchmark Simulation Model no.1 (BSM1) is used. The 
BSM1 average dry weather wastewater composition comprises approximately 50% less 
total suspended solids (TSS) as compared to the raw wastewater composition of BSM2, 
and is given in Table 5.3 (Copp, 2002). The pollutants are represented by ASM1 
components (Henze et al., 2000). The effluent limits given in the Urban Wastewater 
Treatment Directive (91/271/EEC) are taken as a reference for the sink intervals.      

92



CASE STUDIES 
 

81 
 

Table 5.3 Pre-settled wastewater characterization taken from BSM1 (Copp, 2002) 

Component Value Unit 
SI 30.0 g COD/m3 

SS 69.5 g COD/m3 
XI 51.2 g COD/m3 
XS 202.32 g COD/m3 

XB,H 28.17 g COD/m3 
XB,A 0 g COD/m3 

XP 0 g COD/m3 
SO 0 g -COD/m3 

SNO 0 g N/m3 
SNH 31.56 g N/m3 
SND 6.95 g N/m3 
XND 10.59 g N/m3 
SALK 7 mole /m3 

Q 18,446 m3/d 
 
The treatment plant has been designed for operating at 15°C. System specific design data 
has been collected from several sources (Tchobanoglous, 2003 and WEF, 2010) together 
with the temperature dependent biokinetic constants and stoichiometry information 
(Copp, 2002).  
The secondary settler is incorporated into the secondary treatment process intervals (MLE 
and OxD) as the phase separation (see Figure 3.4). It is designed by defining a thickening 
factor representing the non-settleable fraction of the particulate components and a flow 
separation fraction. Accordingly, 48% of the soluble components and 0.2% of the 
particulates by mass leave with the water stream (Copp, 2002), while the rest is assumed 
to settle in the sludge zone. In order to satisfy that the concentrations of the soluble 
components do not change after phase separation the same separation factor is used for 
the soluble components and the component representing the total flow rate. Moreover, 
the volume of the sedimentation basin is calculated by assuming specific SOR and SLR 
values as well as a certain depth of the tank from a range given for circular clarifiers 
(WEF, 2010).       
The main outcomes of the design procedure for secondary treatment alternatives are 
summarized in Table 5.4, whereas the details of the design procedure are given in 
Appendix 3. 
 
 
 
 
 

93



CASE STUDIES 
 

82 
 

Table 5.4 Process information for process intervals under the secondary treatment task 

 
Design of tertiary treatment alternatives 
 
The tertiary treatment alternatives are placed in the superstructure for removing the 
nitrogen from the wastewater stream. For this purpose two technologies were selected: 
Sharon and a two-stage Sharon/Anammox reactor. Below, the principle design 
parameters calculated by following the models presented in section 4.1.3 are given.  
 

 For the Sharon system, the SRT is equal to its HRT and selected as 1 d (Hellinga 
et al., 1998). The volume of the reactor is then calculated as 18,446 m3. For the 
two-stage Sharon/Anammox system, the sizing of Sharon reactor is maintained 
and an Anammox reactor is designed with the nitrogen removal rate of 10 kg 
N/m3.d (van der Star et al., 2007). While calculating the nitrogen load into the 
tertiary treatment process intervals, the influent nitrogen is assumed not to be 
changing in the secondary treatment task; so that tertiary treatment can handle the 
maximum amount of nitrogen that is potentially entering the system. With regard 
to that assumption, the volume of the anammox reactor is calculated as 90 m3.  

 The stoichiometry of the system is taken from equations 4.64, 4.65 for Sharon 
and 4.70 and 4.71 for 2-stage Sharon/Anammox reactors. Moreover, the removal 
efficiencies are taken as 86% and 60% (Hellinga et al., 1998) for the nitritation 
and denitritation mechanisms occurring in the Sharon reactor, whereas partial 

Properties Process Interval 

Corresponding technology 

Modified 

Ludzack-Ettinger 

(MLE) 

Oxidation 

ditch 

(OxD) 

Upflow Anaerobic 

Sludge Blanket 

(UASB) 

Temperature (°C) 15 15 15 

SRT (days) 14 28 120 

HRT (hours) 12 24 14 

Reactor volume (m3) 9,223 18,446 12,956 

Settler volume (m3) 3,774 3,411 - 

Anoxic/Aerobic volume ratio 0.6 0.6 - 

MLSS (g/m3) 3,410 3,032 18,590 

Sludge wastage flow (% influent 

flow) 
3.5 3.5 - 

Sludge recycle flow (% influent 

flow) 
100 100 - 

COD removal efficiency (%) 88.4  87.78 68.5 

Total N removal efficiency (%) 77.2  78.48 - 

94



CASE STUDIES 
 

83 
 

nitritation and anammox are assumed to proceed with 50% and 80% efficiencies, 
respectively (van Dongen et al., 2001).  

Design of sludge stabilization alternatives 
 

 The anaerobic and aerobic sludge digesters are designed by following steps of the 
design models given in section 4.1.2.  

 The influent sludge composition is defined based on the sludge wastage 
composition of a sample secondary treatment unit (i.e. sludge wastage 
composition by fixing the SRT of the AS type of unit) with and without the 
contribution of primary sludge. The design steps are repeated in order to observe 
the effect of influent characterization on the outputs by using a different influent 
composition.  

 For the anaerobic digestion, the following observations have been made: (1) the 
change in the concentrations of SI, SS, SO, SNO, SND, XI and XND are either very 
low or there is no change at all (some of these components are not present in the 
influent sludge stream); (2) the increase in the concentrations of SNH and XP are 
proportional to the decrease in the heterotrophic biomass concentration – XBH; 
and, (3) the increase in the methane gas production is proportional partly to 
biomass degradation and partly to particulate biodegradable COD (i.e. XS) 
reduction. Thus, the design has been made generic by defining three reactions 
based on three components- XBH, XBA and XS where they are removed with 100% 
efficiency; and all the other components (SNH, XP and methane gas) are produced 
accordingly. Below, according to a particular influent composition definition 
shown in Table 5.5, the definition of design outputs are given in Table 5.6. 

 For the design of aerobic digestion, the observations were similar. Only this time, 
instead of methane production, oxygen consumption is observed to be 
proportional to the destruction of biomass and particulate biodegradable COD. 
For the same influent composition defined in Table 5.5, the output of the aerobic 
digester design can be seen in Table 5.7.  

 
 
 
 
 
 
 
 
 
 
 

95



CASE STUDIES 
 

84 
 

Table 5.5 Sample influent characterization into the anaerobic digester 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Table 5.6 Summary of design parameters in anaerobic digestion for the influent 
composition given in Table 3.5  

 
 
 
 
 
 
 
 
 

Parameter Value Unit 
SI 27 g COD/m3 
SS 44 g COD/m3 
XI 14,326 g COD/m3 
XS 21,210 g COD/m3 

XB,H 8,931 g COD/m3 
XB,A 1,131 g COD/m3 
XP 5,184 g COD/m3 
SO - g -COD/m3 
SNO 1.8 g N/m3 
SNH 22 g N/m3 
SND 0 g N/m3 
XND 1,778 g N/m3 
Q 190 m3/d 

Parameter Value Unit Related equation / Reference 
HRT 15 hours Tchobanoglous, 2003 

 1.86 g COD/L.d 2.72 
 2.69 g COD/L 2.73 
 1.95 g COD/L 2.74 
 19.51 g COD/L 2.75 
 24.69 g COD/L 2.76 
 4.26 g COD/L 2.77 
 14.32 g COD/L 2.78 
 1.45 g N/L 2.81 
 0.98 g N/L 2.82 

96



CASE STUDIES 
 

85 
 

Table 5.7 Summary of design parameters in aerobic digestion for the influent 
composition given in Table 3.5  

 
 The thickener unit is added into the superstructure as a separate process interval. 

The dewatering is incorporated into the sludge digestion units as phase separation 
(see Figure 3.4). The separation factors for the thickening unit are calculated as 
0.02 and 0.94 for particulates and soluble components, respectively. In other 
words, 2% of the particulates and 94% of the soluble components by mass, leave 
with the water stream while the rest are concentrated into the underflow. These 
values are set to 1% and 95% for the particulate and soluble components, 
respectively in the dewatering unit.        

 
Design of disinfection alternatives 

 
All the disinfection units are assumed to remove the pathogens in the wastewater stream 
with 100% efficiency. At this point, the utility (chemical and/or electricity) addition 
requirements are defined based on information from the open literature. 

 
 The electricity consumption of the UV system is defined as 45 kWh /m3 of 

wastewater to be disinfected. This value is given for low pressure – high intensity 
systems (URS Corporation, 2004). 

 The typical chlorine dosage for effective disinfection is given as 10-25 mg/L 
(Tchobanoglous, 2003). 

 Finally, the typical ozone dose for disinfection is reported as 10-15 mg ozone/L of 
wastewater treated (Takahara et al., 2006). 

 
 
 
 
 

Parameter Value Unit Related equation / Reference 
HRT 15 hours Tchobanoglous, 2003 

 6.79 g COD/L 2.86 
 4.89 g COD/L 2.87 
 14.32 g COD/L 2.88 
 1.39 g N/L 2.89 
 0.89 g N/L 2.90 
 3,720 kg/d 2.91 
 1,217 kg/d 2.92 

97



CASE STUDIES 
 

86 
 

Collection of operational and capital cost data 
 
The objective function represents the TAC and it is formulated to be minimized. OPEX 
corresponds to the operational cost and is composed of aeration, electricity consumption, 
chemical addition, pumping, mixing and landfill cost as well as biogas price. CAPEX on 
the other hand, represents the capital cost. All the cost data are collected from information 
available in the open literature and summarized in Table 5.8. 
 

Table 5.8 Cost information for operational and capital cost items 

Cost item Unit Value/Range Description/Assumption 
Electricity consumption 

of oxygen transfer 1 
kg O2/kwh 1.9 – 3.2 Coarse bubble diffusor 

Sodium hypochlorite 
cost2 euro/kg 0.12 - 

Energy requirement for 
ozone3 kwh/kg O3 21 – 35.2 

Sum of ozone generation (air feed), ozone 
contacting and all other uses (on the 

average) 
Electricity cost4 euro/kwh 0.0978 In Denmark for industry 
Landfill cost5 euro/t 107 In Denmark, on the average 

Biogas price6 eurocent/m3 
methane 

40.3 

In Denmark 
(assumptions: 1 mole of methane is 24 L 
and 1 mole of methane accounts for 64 g 

of COD) 

Capital cost – UASB7 US$/m3 425 
Based on the price level of 2006, for 

100,000 PE 
Capital cost – Aeration 

tank7 US$/m3 175 
Based on the price level of 2006, for 

100,000 PE 
Capital cost – Secondary 

settler7 US$/m3 290 
Based on the price level of 2006, for 

100,000 PE 
Capital cost – Primary 

settler7 
US$/m3 375 

Based on the price level of 2006, for 
100,000 PE 

Capital cost – Sludge 
thickener7 

US$/m3 400 
Based on the price level of 2006, for 

100,000 PE 
Capital cost – Anaerobic 

digester7 
US$/m3 350 

Based on the price level of 2006, for 
100,000 PE 

1 Siemens (2009) 
2 AWWA Michigan Section (2006) 
3 Tchobanoglous (2003) 
4 URL1 (2013) 
5 URL2 (2013) 
6 Hahn et.al (2010) 
7 van Haandel and van der Lubbe (2012) 

  

98



CASE STUDIES 
 

87 
 

5.1.3.2 B-WWTP Generic process interval model generation 
After the data has been collected for individual treatment technologies, it has been 
converted into the generic process interval model parameters (as explained in section 4.2). 
The components, utilities and reactants of the formulated model are shown in Table 5.9. 
The formulated superstructure (i.e. process intervals and the interconnections) is 
illustrated in Appendix 3.   

Table 5.9 Components, utilities and reactants for the B-WWTP case study 

Components Utilities Reactants 
Q SNO SO SS 
SI SNH Ozone SNH 
SS SND Cl2 XB,H 
XI XND Electricity XB,A 
XS CH4  XS 

XB,H N2   
XB,A Ozone   
XP Cl2   
SO 

SALK 
Electricity   

 
The parameters are stored in matrixes in an MS Excel based structure prior to be sent to 
GAMS by using GDX utilities. All the parameters used for the B-WWTP case study are 
summarized in Appendix 4. Since, the process interval model, which is formulated in 
GAMS, is generic, the database is the main element which defines the specific 
design/retrofit problem. Therefore, the maintenance of the database (i.e. updating 
necessary data with respect to a change in the source etc.) will be ensured by the user by 
selecting and using the updated model parameters in the model generation step. 
Moreover, if there are constraints and conditions that are known about the treatment 
technologies, their combinations etc. from prior expert knowledge, it can also be included 
into the process interval model at this step. 
For instance, in this particular case study, since it is known from expert knowledge that 
selection of a high SRT activated sludge technology (in this case oxidation ditch) together 
with the anaerobic digestion is not meaningful, this combination is eliminated from the 
search space by simply inserting a constraint in the problem formulation as shown in 
equation 5.1.   

  5.1 

  

99



CASE STUDIES 
 

88 
 

5.1.4 B-WWTP MILP formulation and deterministic solution 
The MILP problem is formulated as previously shown in equations 3.27 – 3.30. The 
objective of the optimization problem is to select among the treatment alternatives so that 
the resulting treatment process flow diagram has the minimum TAC and at the same time 
satisfies the effluent limits given in the Urban Wastewater Treatment Directive 
(91/271/EEC). The formulated optimization problem is solved by using GAMS and 
specifically the solver CPLEX. The details of the deterministic solution are analyzed and 
discussed in this section for three scenarios corresponding to different objective function 
formulations: 

 Scenario 1: The objective function covers only OPEX and the effluent limit for 
nitrogen is set to 15 mg N/L. 

 Scenario 2: The objective function covers TAC with the effluent nitrogen limit 
set to 15 mg N/L. 

 Scenario 3: The objective function covers TAC; however, this time the effluent 
nitrogen limit is set to 10 mg N/L. 

The optimal process selection and value of the objective function after solution of the 
optimization problem are given in Table 5.10 for three different scenarios and the selected 
process flow diagram is illustrated in Figure 5.2. Under the conditions of the first scenario, 
tertiary treatment and disinfection tasks are by-passed (this is mainly because the 
secondary treatment is effective enough to meet the effluent nitrogen limit and there is no 
pathogen defined in the influent wastewater composition); the water stream is sent to the 
water sink interval after being treated by the primary clarifier and the low SRT MLE 
system whereas the sludge is stabilized in the anaerobic digester and sent to the sink 
interval. When the capital cost is also added into the formulation of the objective function 
(i.e. scenario 2), the network selection does not change; however an expected increase in 
the objective function is observed due to capital cost.     
In the third scenario, the optimizer once again selects the MLE technology coupled with 
primary clarifier to treat the wastewater, and an anaerobic digester for sludge stabilization 
purposes. 
Although the anaerobic treatment alternative of the UASB coupled with the nitrogen rich 
wastewater treatment alternatives of the tertiary treatment task can satisfy the effluent 
total nitrogen limit, the UASB alone cannot generate an effluent stream complying with 
the COD effluent limit criteria when operated at such low temperatures. Experimental 
work also showed the decrease in the efficiency of the UASB reactor with a decreasing 
temperature (Lew et al., 2004). Although anaerobic treatment of domestic wastewater has 
been successfully demonstrated in full scale all over the world, the conclusion here, 
however, is that in order to comply with the regulations, the system should either be 
operated at higher temperatures or it should be integrated with effluent polishing steps 
which are not included in the current superstructure (i.e. facultative ponds, sand filtration, 
constructed wetlands, trickling filters, physico-chemical treatment and activated sludge 

100



CASE STUDIES 
 

89 
 

treatment) (Henze et al., 2008). Therefore, this treatment alternative has not been selected 
by the optimizer for any of the scenarios as expected from the above-mentioned process 
engineering expertise. 
The cost summary and the performance evaluation for the scenarios are presented in Table 
5.11. MLE is favored both for its low operational cost (low utility requirement and high 
sludge production resulting in high biogas production) and relatively low capital cost. 
 

Table 5.10 Summary of results for different scenarios 

  
 

Table 5.11 Cost summary and performance evaluation for the different scenarios 

 Unit Scenario 1  Scenario 2  Scenario 3  

Objective function - 
OPEX & Total N 
limit of 15 mg/L 

TAC & Total N 
limit of 15 mg/L 

TAC & Total N 
limit of 10 mg/L 

Aeration cost unit cost 229.187 229.187 229.187 
Landfill cost unit cost 614.191 614.191 614.191 
Biogas price unit cost 695.058 695.058 695.058 

Electricity cost unit cost - - - 
Pumping cost unit cost 43.687 43.687 43.687 
Mixing cost unit cost 27.044 27.044 27.044 
Capital cost unit cost - 693.029 693.029 

Objective function value unit cost 219.051 912.080 912.080 
Effluent COD g COD/m3 39.16 39.16 39.16 

Effluent Total N g N/m3 9.82 9.82 9.82 
 
The optimizer also gives the flow of components through the selected process flow 
diagram. The stream table of the components for the solution of Scenario 1 is shown in 
Table 5.12, where the flows are given as the flows after reaction – Freac – in each process 
interval. By using this information, the selected process flow diagram is evaluated in 
terms of its performance, which is presented also in Table 5.11. It can be seen that both 